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(Test Report)
HbES (e): CY2017C01B01458 1 3£ 6 TU/Page 1 of 6
459 5 :
B4R DR E L KR St
Alumlmum plastic composite board for ;
Sample Name . Test Type Sampling test
general decoration
X =
ZREBAL | BT AR EOA R Tﬁfiz CTC-CY- E_j_ I ATE 3
Al
Applicant | Jiangxi Alutile Building Materials Co.,Ltd. | PP 2017-0264 | ¥ ALUTILE
: No. Brand
fa yat=<X |V LT A A A PR B BEHHE | 1220mm x 2440mm X 4mm/0.4mm
Manufacturer | Jiangxi Alutile Building Materials Co.,Ltd. | Model/Size KB polyester
A AR BRI s F ; ,
pippggy | BEEAAHAELRRED | @RREE ) e |y
Sampline Bod National Center of Quality Supervision & Sampling 450m fing Si 3 panels
e Ueey Test for Building Materials Base l 3 pa
AP | 2016 %11 A 03 B #oRE A X 4542
Producing Date | November 3, 2017 Sampled by Tingting Liu
EEEB | 2017 % 06 A 27 B N HE B
Sampling Date . | June 27, 2017 Sealed by Xueying Zheng
KEH® |2007%07A 118 £ Tﬁ%ﬂ’ﬁ NG AR
Receiving Date | July 11,2017 Sir‘: 5 & Store house of the company
ﬁh#ﬁﬁ [ AL A HFR THF
SABIpE Random samplin, Spmiple Intact
Method PIE Description o
BIWRKIE | GB/T 224122016 (38 345 A 439 5 A48)
Test Standard | GB/T 22412-2016 Aluminium-plastic composite panel for ordinary decoration
RETE | AEBE. AFEBEFL2 A, #LF 26 7.
Test Items Detailed conclusions are listed in page 2 to 6.
*EADIS, S SASIO T B 6940304k R4S GB/T 22412-2016 ¥ B sk
testing, the test items comply with the requ1rements of GB/T 22412- 2 Q
. system.*
e
Conclusi
o 2% EH (Date of issubd¥® 20
P (Remarks): #t5 batch number: OFI-K-06-b
Approved by Verlfied by ,___,Compiled by Wl

6 8 Ay - %Rm%mEME¢@@thﬁ H1E: 65728538 HE%: 100024

Test Institution Address: The South Mansion of Chink Building Material Academy, Guanzhuang,
Chaoyang District, Beijing, China Telephone: (86) 01065728538 Post Code: 100024
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(Test Report) .
FLEE () CY2017C01B01458 22 W 36 T/Page 2 of 6
T | wwme FREER g | PIEE
Test Item Requirements of Standard Test Results y N
No. Conclusion
sha B ShEEE e
appearance should be clean and tidy clean and tidy pass
E|S ’
£ Ao = A AR RAG N
non exposed ; :
no damages affecting the product use no damages pass
surface
ER. PP, M A x, e
FFRIE vestige not allowed no pass
EREBHINE. Tofik 3 PN
JRI% coating omit not allowed no pass
kA RAEH % PPN
. _wave. not allowed no pass
B8 RAEHF x BA
bubble ‘not allowed no pass
SR E —
1 appearance RARF <
ualit 3mm HFARAL
e E L ok
i 3 /M/m
exposed B maximum size £ e
surface spot no more than no pass
3mm,number
less than 3 per
square meter.
X5 RS x e
abrasion not allowed no pass
B TS £ A
= scratch not allowed no pass
&% SR A A F4
colour uniformity indistinct indistinct pass

m&%&&mmg EERTHEXEEFEEMBE R HiE: 65728538 HF4:: 100024

Test Institution Address: The South Mansion of China Building Materials Academy, Guanzhuang,

Chaoyang District, Beijing, China

EreR@

Telephone: +86-010-65728538

’ Post Code: 100024
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(Test Report)
FbgsS (ke): CY2017C01B01458 %3 3£ 6 T/ Page 3 of 6
PRAEE SR BIRSE W
5 | A LR S AEY
Requirements of Individual
No. Test Item Test Results /
Standard Conclusion
A’kA
s +3mm Omm ~+0.4mm AT
length : pass
% ' ‘ 5
}Lf& +2mm g Omm ~+0.4mm A,
width : pass
o S0
. E— » *+0.2mm -0.08mm ~-0.04mm #
R1E thickness ; pass
2 dimensions s A&E ' PN
deviation diagonals < 5mm 0.6mm ¥,
. pass
windage
REE , A
e
edge < lmm/m 0.2mm/m
: ; ; pass
unstraightness
&53 > st et . KA /6\
AR o S5mm/m . - L.4mm/m i)
warpage e pass
42412 E 0.40mm
48 B AR £ thickness Fa
. top side deviation: pass
#8413 & aluminium -0.008mm~-0.002mm
3 BB E tthickness > 0.20mm
aluminium thickness J&E AR £ Thickness
deviation * 0.02mm i 45412 /& 0.40mm
JB AR % thickness &
bottom 2 e
side deviation: pass
-0.008mm~-0.002mm
4 BB - #48 average > 16um F-#)1E average 19um HA
film thickness 3 MA min. > 14pm #& +)MA min. 18um pass
Ao 2 5, 4
5 A0 £ <10 16 % tolerance 0.9 i
i * gloss tolerance pass
%5 WS
6 RIEREE R, >HB 2H e
surface pencil hardness pass
FZ ﬁ_ A
<
1 flexibility ot 3T pass

R Rt bR HHEXEEPEEMBrEE  HiE: 65728538  HF4A: 100024

Test Institution Address: The South Mansion of China Building Materials Academy, Guanzhuang,
Chaoyang District, Beijing, China Telephone: +86-010-65728538 Post Code: 100024
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(National Center of Quality Supervision & Test for Building Materials)
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(Test Report)
HLHS (w): CY2017C01B01458 % 4 W 3t 6 T/Pagedof 6
FRIEER o
e KT o Ry 5 A
Requirements of Individual
No. Test Item Test Results ;
Standard Conclusion
8 W& A X4 0 4 class 0 X4 0 4K class 0 e
coating adhesion X E% 1 4K class 1 X B & 1 K class 1 pass
ot b b ' Fe
> 2 . .
? impact resistance P om ha pass
10 i 2 AR R E A A EA 4o
hydrochloric acid resistance no change no change pass
11 o it R EA R EAL e
oil resistance no change no change pass
' 12 i B - E4 &
alkali resistance ‘no change no change pass
i3 oL ihre - TER FER, o
solvent resistance ‘no base exposed no base exposed pass
4o )“ ; A—k/‘a\
pollute resistance pass
AE & @) k&
front longitudinal LRy
J£ -] _I: ;%" .
f n‘?lat: 1ﬁ el
a5 O ra AL
15 ks ~>50 MPa S
bending strength P @A R R pass
. back longitudinal
back lateral
REMBE : ; FF4
16, heat distortion temperature #8355 s pass
17 i K EA R 4
boiling water resistance no change no change pass

K56 A7 bk - :llﬁﬂﬁﬂﬁﬁ[i%‘)ﬂﬂ@@ﬁﬁmﬁ HiE: 65728538  HE4E: 100024

Test Institution Address: The South Mansion of China Building Materials Academy,

Chaoyang District, Beijing, China

ErasRm

Telephone: +86-010-65728538

Guanzhuang,

Post Code: 100024
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(National Center of Quality Supervision & Test for Building Materials)

(Test Report)
FlgS (w): CY2017C01B01458 585 3t 6 H/Page5of6
P BT
o KT H FRAEE R KIgE R g
;;T Test Item Requirements of Standard Test Results Individual
. Conclusion
FHE
Yh1E
E@Ae average 7.9N/mm s
Front ;
longitudinal minﬂ%”; ‘%%mm paos
A
JEE AR average 7.4N/mm o
Front lateral ®MA pass
18 180° #|&i%4 - ¥)14 average > 5.0N/mm ; min.7.1N/mm
180° peel strength 3 IME min. > 4. ON/mm T P48
Bk average 10.0N/mm e
3 wAME pass
longitudinal min.9.3N/mm
R
CRE ) average 8.4N/mm PN
Back lateral wAME pass
min.8.3N/mm
180° | % 3%
BTk B
decrease rate of <10% 2% -
180° peel pass
strength
AR AR T
19 te;:iircai?- /f\iﬁiﬁ X#%7% 0 2K class 0 R|#&% 0 4 class 0 A
> > Q . o
il dhesicn X E*% 1 Kclass 1 X B % 1 & class 1 pass
Sh, R E 4 AR &
appearance no change no change pass
W B AAK P
appeara-nce P & no glue failure pass
g ailure
. it 3 FH
20 A
salt spray resistance
| FA <& 1 4 FFA
grade S grade 1 grade 1 pass

K56 B A7 H bk . AT X S @AM bRt g, 65728538 1R%%: 100024

Test Institution Address: The South Mansion of China Building Materials Academy, Guanzhuang,
Chaoyang District, Beijing, China Telephone: +86-010-65728538 Post Code: 100024
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‘ (Test Report) | ,
HFULS S (e): CY2017C01B01458 , 58 6 T 3t 6 T/Page 6 of 6
o W T
B BT H PRAEELR L SEEE S g
No Test Item Requirements of Standard , Test Results Individual

: Conclusion |
SR I P& : TR : A
appearance no glue failure no glue failure ; pass
&£ AE : PN
colour <2.0 0.70 , "
uniformity ' Ay
AL
artificial K AE 24 : 1% Ho
weathering gloss - Sgrade?2 grade 1 pass
b A rme OB e o 0 % o
others bptddel0 5 grade 0 pass
("AT &4 Blank)
F1E (Remarks): (JLALZ & Blank)
FRELE

REEGIIE, LRm oK BT RN E e AE o575 Th o0

Test Institution Address: The South Mansion of China Building Materials Academy, Guanzhuang,
Chaoyang District, Beijing, China Telephone: +86-010-65728538 Post Code: 100024
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"/ This test. report is invalid without the seal..

f;;\xﬁﬁf“%ﬁ B R BT,

. This test report is mvaltd wzthout the stgnatares of the related persons KX

A AREREL BAREER,

This test report is invalid zf erased altered or copted parttally
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o1 Any doubt should inform us within 15 days after receiving the test report AN X\ /
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DR R T -

O\ The commtsszoned testmg samples and eommlsston mformatum are pravrded by the \/

applzcant T he results shown i m the. test report refer enly 10 the sample(s) tested. tmless X
¥ otherwzse stated Identzjjzmg authertttctty of the sapplted samples and mformatton is
ke out 0f our responszbllny ‘

Ktk w&%eaaa% ﬁ@ﬁf%ﬁﬁ%ﬁ~;ﬁaﬁ%mmaewmm%%,d

L EREAETX. AKX
. This test report is prlnted ort antt-eounterfettmg paper Its copy should have grtd
. ~’shadmg The numbers on the back of the data sheet are random numbers not related
wzth the report. VO A : '
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ﬁﬁtt (Address) iha‘rﬁﬁﬂf‘ﬁlﬁ%‘&?sﬁlﬁ s ~ y
No 1 Guanzhuang Dongh,Chaoyang Dtstrtct Beymg 100024 PR Chma

ﬁmﬁﬁ (PostCode) L e N S N Ny TN T N, -

%ﬁ% (Tel) (86- 10) 65728538 51167681/7983/7984 o,

%E (Fax): (86-10) 65715991 ol ol 4o/ o Tl

?ﬁﬂDEﬁbﬁtﬁ Tel: (86 10) 51167679 Fax (86—10) 65764684

| PIHE (Web): http /lwww.cbmitc, com o WwWWL chmabmnet com www ctc ac cn XX IRKIN,

@.?lm}ﬁ (E mall) baogao@ctc ac. cn ; ', /.
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